
 
 
 
U.S. Department of the Interior 
Bureau of Reclamation October 2009 

 
 
 
 
 
 

Brine-Concentrate Treatment and 
Disposal Options Report 
 
Southern California Regional Brine-Concentrate Management 
Study – Phase I 
Lower Colorado Region 
 
 

 
 
 





 

Technology_Report.doc  iii 

Contents 
 

  Page 
 
Abbreviations and Acronyms ................................................................................. vii 
1 Introduction and Study Objectives ............................................................... 1 

1.1 Introduction ................................................................................................ 1 
1.2 Study Objectives ........................................................................................ 3 
[...]
management option cost estimate, these include: 

• Neither engineering nor legal and land/easement acquisition were included in the 
analysis 

• Electricity unit cost is $0.12 per kilowatt (kW) 

• Total capital cost includes 25 percent contingency.  This contingency was 
applied to account for any changes and uncertainties in market conditions.   

• A new full-time operation staff would be a Class II certified operator, paid 
approximately $90,000 per year.  

Assumptions that were used to develop the cost estimates for EDR include: 

• Recovery of 85 percent assuming a concentrate feed with a TDS concentration of 
5,000 ppm 

• A three-stage system to meet TDS of less than 500 mg/L in product water. 
TABLE 2.1    
EDR CAPITAL COST MATRIX 

 0.2 mgd 1.0 mgd 5.0 mgd 

Total Capital Cost Including Equipment 
Installation and Building to House the 
Equipment, $ 

$1,550,000 $5,196,000 $15,032,000 

Note: 
Capital costs for 1.0-mgd system is according to the City of Santa Maria, 2009.  Cost for other flow 
rates were estimated using the following formula: 
Cost 2 = (Flow 2/Flow 1)^0.66*Cost 1.  (Flow 1 is 1.0 mgd). 

A breakdown of projected annual O&M costs for a 1-mgd facility is shown in 
Table 2.2.  The O&M costs include power, labor, antiscalant and acid addition to 
feed water, membrane replacement every 5 years, annual electrode replacement, 
chemical cleaning, and routine maintenance and replacement of parts.  
TABLE 2.2    
EDR OPERATION AND MAINTENANCE COSTS  

Cost Component O&M Cost, $/yr 

Power $307,000  

Labor $90,000  

Parts and Maintenance $215,000  

Chemicals and Consumables $302,000  

Total $914,000  

 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 9 

2.2 Vibratory Shear-Enhanced Processing 

Conventional membranes are subject to colloidal fouling because suspended material 
can become polarized at the membrane surface and obstruct filtration.  Vibratory 
Shear-Enhanced Processing (VSEP), a patented process of New Logic Research, 
Inc., was developed to reduce polarization of suspended colloids on the membrane 
surface by introducing shear to the membrane surface through vibration.  Shear 
waves produced on the membrane surface keep the colloidal material in suspension, 
thereby minimizing fouling.  As a result, high throughput and water recoveries above 
that of a conventional membrane system can be achieved.  

VSEP employs torsional oscillation at a rate of 50 times per second (50 hertz) at the 
membrane surface to inhibit diffusion polarization of suspended colloids.  The 
suspended colloids are helped in suspension where a tangential cross flow washes 
them away.  Figure 2.3 compares cake formation on the membrane surfaces of 
conventional and VSEP membrane systems.   

FIGURE 2.3   CAKE DEVELOPMENT IN VSEP VERSUS CONVENTIONAL CROSS-FLOW RO 

 
Source: New Logic Research, Inc. 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 10 

VSEP consists of four components—a driving system than generates vibration, a 
membrane module, a torsion spring that transfers vibration to the membrane module, 
and a system for controlling vibration.  The vibration imparts a shear to the surface 
of the membrane to mitigate fouling and scaling that would occur in a conventional 
RO system (Figure 2.4).  The membrane module houses a stack of flat membrane 
sheets (filter pack) in a plate-and-frame-type configuration as shown in Figures 2.4 
and 2.5. 
 

FIGURE 2.4   VSEP SYSTEM AND VIBRATING MECHANISM 

          

 
Source: New Logic Research, Inc. 

 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 11 

FIGURE 2.5   VSEP MEMBRANE FILTER PACK 

 
Source: New Logic Research, Inc. 

Unlike the conventional RO membranes, VSEP performance is not limited by the 
presence of colloidal material.  The VSEP system can be configured employing 
either RO or nanofiltration (NF) membranes in a single-stage or multiple-stage 
arrangement.  The configuration depends upon water quality goals for the VSEP 
permeate, as well as target water recovery.  VSEP has not been used in a full-scale 
concentrate application; however, the process has been used in agricultural and 
industrial applications.  Advantages associated with VSEP include: 

• Potentially high recovery rates 

• Production of high-quality water (similar to conventional RO) 

• Minimal environmental issues associated with use (similar to traditional 
membrane systems) 

• Potentially no requirement for pretreatment chemicals (such as antiscalant and 
feedwater pH adjustment) 

Disadvantages associated with VSEP include: 

• No experience in municipal applications  

• Performance needs to be evaluated through pilot testing 

• Potentially susceptible to amorphous fouling with aluminum, iron and 
manganese oxide deposits 

• Much higher clean-in-place (CIP) frequencies than conventional RO (BBARWA, 
2006) due to operating with much higher fluxes (i.e., 24-30 gfd vs. 9-12 gfd).  

• Changing all membrane elements in a stack is required if one membrane plate 
needs replacement 

• Higher capital and O&M costs than traditional RO 

• Proprietary technology from a single vendor 

• Sound attenuation technology typically required 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 12 

Capital costs for a VSEP unit capable of handling 1 mgd of flow range from 
approximately $5.7 million for a flow with a TDS of 5,000 ppm and a silica 
concentration of 60 mg/L.  These estimates are based on information provided by 
New Logic Research, Inc., the developer of VSEP technology.  Capital cost 
estimates for three different capacities, are provided in Table 2.3.  Assumptions that 
were used to develop the cost estimates for VSEP include:  

• A two-stage VSEP with a recovery of 75 percent (concentrate silica 
concentration exceeding 100 mg/L reduces recovery rate of VSEP to less than 
65 percent which is not desirable.  To improve recovery of the system, a 
pretreatment necessary to reduce silica level to 60 mg/L or less in the feed 
water).  

• VSEP needs special equipment for maintenance including a 2-ton hoist for filter 
module replacement. 

• A building to house the equipment. 

• Unit size and power requirements were estimated assuming a 2,000-gallon per 
minute (gpm) (2.9-mgd) flow. 

TABLE 2.3    
VSEP CAPITAL COST MATRIX 

 0.2 mgd 1.0 mgd 5.0 mgd 

Total Capital Cost Including Equipment 
Installation and Building to House the 
Equipment, $ 

$1,699,600 $5,698,000 $16,485,000 

Note: 
Capital costs for 1.0-mgd system is according to the City of Santa Maria, 2009.  Cost for other flow 
rates were estimated using the following formula: 
Cost 2=(Flow 2/Flow 1)^0.66*Cost 1. (Flow 1 is 1.0 mgd). 

A breakdown of annual O&M costs for a 1-mgd facility is shown in Table 2.4.  The 
projected O&M costs include power, labor, feed water acidification, biannual 
membrane replacement, chemical cleaning and routine maintenance and replacement 
of parts.  

TABLE 2.4    
VSEP OPERATION AND MAINTENANCE COSTS 

 O&M Cost, $/yr 

Power $182,704 

Labor $62,400 

Parts and Maintenance $610,695 

Chemicals and Consumables $52,560 

Total $908,359 

 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 13 

2.3 Precipitative Softening and Reverse Osmosis 

Precipitative softening (PS) is a unit process that can be integrated with the RO 
system to increase recovery of concentrate as a volume-reduction process.  PS works 
to increase the recovery rate of the RO process by controlled precipitation and 
removal of sparingly soluble inorganic salts.  The PS unit process includes chemical 
addition and clarification for softening (that is, alkalinity and hardness removal) and 
pH adjustment for silica removal.  

Inorganic salt precipitation can be controlled at lower recoveries by using an 
appropriate antiscalant and by lowering the pH of feedwater.  At higher recoveries, 
antiscalants are not as effective and pH control does not prevent precipitation of 
problematic minerals such as barium sulfate and calcium sulfate, which are difficult 
to remove by chemical cleaning.  In addition, silica scaling is problematic at lower 
pH values, the opposite of calcium carbonate scale, which precipitates more readily 
at high pH values (Johnson, 2001).  The PS process is effective at removing calcium, 
barium, and strontium (primary scale-forming ions).  Silica removal also can be 
performed by PS if the pH is elevated by adding magnesium and/or sodium 
hydroxide to increase the pH to 10.3 or higher.2

A process flow diagram for a PS process is presented in Figure 2.6, and an example 
of a typical solids contact clarifier is shown in Figure 2.7.  Alternatively, a high-rate 
contact clarifier

   

/ 

FIGURE 2.6   PS/RO PROCESS FLOW DIAGRAM 

thickener (Figure 2.8) could be used to treat the sludge in the PS 
step, eliminating the need for separate gravity thickening. 

Solids Contact
Clarifier

Microfiltration
System

Reverse Osmosis
SystemRO Concentrate RO Concentrate

RO
Permeate

Dewatered Sludge to
Disposal

Gravity Thickener
Sludge Dewatering

MF Concentrate

 

                                                 
2 Based on Ft. Irwin Concentrate Recovery Jar Testing Results 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 14 

FIGURE 2.7   TYPICAL SOLIDS CONTACT CLARIFIER 

 
Source: Infilco Degremont Accelerator 

 

 
FIGURE 2.8   TYPICAL THICKENING CLARIFIER 

 
Source: Infilco Degremont DensaDeg High Rate 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 15 

An alternative technology to softening step of conventional PS/RO is the pellet 
softening.  In this process, hardness can be removed from the water by growth of 
calcium carbonate crystals in a fluidized bed reactor, or pellet reactor.  With the use 
of sand and grains as seeds, the removal efficiency of hardness can be increased.  
Unlike the sludge produced from the conventional softening plant, a crystallization 
process in a fluidized reactor produces solid grain of calcite.  These pellets have an 
economic value that can be used in agricultural and industrial fields.  Western 
Municipal Water District (WMWD) successfully pilot tested this technology at the 
Arlington Desalter in Riverside County, California.  The purpose of testing was to 
show if this technology reduces the scale forming mineral thereby reducing scale 
formation in SARI line.  Figure 2.9 illustrates the process flow diagram of a pilot 
pellet softening facility at the Arlington Desalter.  Figure 2.10 illustrates the pilot 
unit and pellets formed. 

FIGURE 2.9   PROCESS FLOW DIAGRAM OF PILOT PELLET SOFTENING 

 
Source:  Safely, 2009 

 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 16 

FIGURE 2.10 PROCESS FLOW DIAGRAM OF PILOT PELLET SOFTENING 

  
Source:  Safely, 2009 

The PS/RO process is a proven technology for municipal and industrial applications 
and can be installed in existing chemical- and sludge-handling facilities.  Combined 
PS/RO systems are manufactured by a number of companies and have similar 
regulatory requirements to traditional RO systems.  However, the combined PS/RO 
systems have a large overall footprint and might require additional chemical and 
sludge dewatering facilities.  Environmental impacts include high usage of chemicals 
based on the feed quality and management of sludge disposal.  Advantages 
associated with PS/RO include: 

• Proven technology treatment train – many installations with RO following PS or 
lime softening 

• Applicable to concentrate with high silica content 

• Regulatory issues similar to RO  

Disadvantages associated with PS/RO include: 

• Large overall footprint 

• Additional space required for chemical facilities and dewatering of sludge 

• High usage of chemicals depending on feedwater quality 

• Management of sludge disposal required  

• Overall recovery limited by RO system osmotic pressure constraints 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 17 

Estimates for the cost of a combined PS/RO system include capital costs for sludge 
dewatering and for chemical facilities, and are based on information provided by 
Infilco Degremont.  The projected capital costs for a PS/RO unit are $13 million for 
a 1-mgd PS/RO unit.  However, this cost can be reduced if sludge dewatering is not 
required.  Table 2.5 summarizes the capital costs for the PS/RO system. 

TABLE 2.5    
PS/RO CAPITAL COST MATRIX 
 0.2 mgd 1.0 mgd 5.0 mgd 

Total Capital Cost Including Equipment 
Installation and Building to House the 
Equipment, $ 

$4,495,000 $13,000,000 $33,608,000 

Note: 
Capital costs for 1.0-mgd system is according to the City of Santa Maria, 2009. Cost for other flow 
rates were estimated using the following formula: 
Cost 2=(Flow 2/Flow 1)^0.66*Cost 1. (Flow 1 is 1.0 mgd). 

A breakdown of annual O&M costs for a 1-mgd facility treating is shown in 
Table 2.6.  O&M costs include power, labor, sludge disposal, chemicals for 
softening, pH adjustment and for CIP, membrane replacement costs (every 3 years), 
routine maintenance and other replacement of system parts. 

TABLE 2.6    
PS/RO OPERATION AND MAINTENANCE COSTS 

Component O&M Cost, $/year 

Power $274,000  

Parts $150,000  

Chemicals $350,000  

Maintenance  $121,000  

Sludge Disposal $51,000  

Labor $90,000  

Total O&M Cost, $/year $1,036,000  

 

2.4 Enhanced Membrane Systems 

An Enhanced Membrane System (EMS) is used to reduce the volume of reject 
concentrate by increasing the recovery of the RO process.  One type of EMS is the 
patented High-Efficiency Reverse Osmosis (HERO) system (Figure 2.11).  This 
process involves IX softening of reject from a first-phase membrane system to 
reduce the scaling potential of the concentrate fed to the HERO system, a 
degasification step to remove carbon dioxide, and addition of a caustic that would 
increase pH (about 11) to retard silica scaling and biofouling.  The process combines 
a two-phase RO process with chemical pretreatment of primary RO, intermediate IX 



SOUTHERN CALIFORNIA REGIONAL BRINE-CONCENTRATE MANAGEMENT STUDY – PHASE I 
BRINE-CONCENTRATE TREATMENT AND DISPOSAL OPTIONS REPORT 

Technology_Report.doc 18 

treatment of primary RO concentrate, and high pH operation of secondary RO.  The 
secondary RO step operates at high efficiency due to IX pretreatment and operations 
at a high pH.  This process results in a higher recovery than standard RO systems. 

EMS is a relatively new type of membrane system and might require detailed pilot 
testing prior to implementation.  Pilot testing could be complex due to the need to 
generate concentrate from a mainstream feedwater RO unit for the EMS pilot unit.   

Advantages associated with EMS include:  

• Applicable to concentrate flows with high silica content 

• Relatively small foot-print  

• Higher recovery achievable than with conventional RO because feed hardness is 
removed 

• Small aesthetic profile (no tall stacks) 

Disadvantages associated with EMS include: 

• Inefficiency due to TDS limitations  

• High capital and O&M costs 

• Highly skilled operations staff required 

• Complex process control system runs the IX, pH adjustment, and RO systems 